s LOMNCINEsS
SR iRl E 3B 14 El A

LC178F(D)
LC186F(D)

Version number: LC/LT-2017-A

EREBRAMHRGAERLE LONCIN MOTOR CO.,LTD.




EAHAF WA (Instruction for use of parts catalogue)

AEAE H FAAMRYE20 1741 H FrAE1S 21 s BOR) 6 H1 10 A o

This parts catalogue was prepared based on the latest information available as of January 2017

THER2017T4E L DUR AZ AT H sk BT @ Al

See the parts catalogue news for any revision that is made after January 2017.

ST, — 2 B B4 5

Always specify the part number when ordering a part.

EREAETM H gy 1 B e 5 KB R IE A BT A A .

Note that the illustrations can differ from the actual parts in shape.

T B A H 0N AT S e G ey, AR w2 I ] BB TT R, O ORI AEATART I i R DAASE FH 380 5 A 1 2234 H %
FEVARA SO IEIT IR . R ER B BITIRAR S CA KT, 15 ERESLONCINE & .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,
We recommend obtaining such revisions in order to keep your parts catalogue up—to—date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

7~ (Example)
Fel FEGES . . i (Reqd. QTY)
No. Part No. TR Description LC178F LC178FD LC186F LC186FD
5 | 130160021-T270 |i&EAF4Ak Connecting rod 1 1
130160023-T490 |i&EAF4K Connecting rod 1 1
6 | 110280007-T270 |l EL Shell, crank pin 2 2
110280009-T490 |%H L Shell, crank pin 2 )
7 | 130290287-T270 | i dhEp 1t Crankshaft comp. 1 1
130290388-T490 | it &l 14+ Crankshaft comp. 1 1
8 | 380620095-T270 | [ % Woodruff key 1 1 1




B4 (Crankcase Assy.)

TS TS TR U 4T Description #E (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 110260051-0001 110260051-T270 |%5 &R M16%16 Seal plug M16x16 2 2 2 2
2 380450830-0001 380450830-T270 |*1-#& ¢16.5%(p22.5%1.8 Washer ¢16.5x(22.5x1.8 2 2 2 2
3 110810208-0001 110810208-T271 |Hhihsg 1k Crankcase 1 / / /

110810126-0001 110810126-T270 | ih4h#E 4k Crankcase / 1 / /
110810244-0001 110810244-T491 | ihsm#g & Crankcase / / 1 /
110810169-0001 110810169-T490 | ih4h#E 4k Crankcase / / / 1
4 380600169-0001 380600169-T270 |EfitH 8x16 Pin 8x16 2 2 2 2
5 110690051-0001 110690051-T270 |WLyh A G Cap assy,oll filler 1 1 1 1
6 380630002-0001 380630002-0001 %7k 6203 Bearing 6203 1 1 1 1
7 380840792-0001 380840792-T270 |Z%fH Seal 1 1 1 1
8 380650337-0001 380650337-T110  [jhiF 35x52x7 Oil seal 35x52x7 1 1 / /
380650574-0001 380650574-T490 |} 40x52x7 Oil seal 40x52x7 / / 1 1
9 130240004-0001 130240004-T270 | ifi fh 72 e 7K B A Plate,Bearing 2 2 2 2
10 | 380140040-0005 380140040-0005 |/ 13k = 1544 M8x16 Bolt, flange M8x16 2 2 2 2




—
4 2 s x
6 10 9 12
% Q
% |
©]
0
11
: 0
10/@j§l
Y ol Tt 9
7 8
5 @
4 0 1
= )
1 2 3
EhahsE/k4H1: (Crankcase Assy.)
o o = = 3 =) ¥ (Reqd. QTY
75 TS T ES T T Description #& (Reqd. QTY)
No. Part No. Part No. LC178F | LC178FD LC186F LC186FD
11 380140215-0003 380140215-0003 ISR 2L THNIE RS M6x14 Bolt,Flange M6x14 / 1 / 1
12 270280020-0001 270280020-T270 |4k JEMR Stator cable,Plate / 1 / 1




Hi#i453% (Crankcase cover)

55 T ES T ES a4 Description & (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 380140051-0005 380140051-0005 | /N fkiZ == [HIMEHE M8x35 Bolt,Flange M8x35 13 13 14 14
2 380650336-0001 380650336-T080 |3t 30x46x8 Oil seal 30x46x8 1 1 / /

380650575-0001 380650575-T490  [Jid 35x50%8 Oil seal 35x50x8 / / 1 1
3 110260053-0001 110260053-T271 |12 3E 1/8-27NPTF Seal plug 1/8-27NPTF 1 / 1 /
4 150290021-0001 150290021-T270  |HLi3EM Qil filler assy. 1 1 1 1
5 110690051-0001 110690051-T270  |WlLyi R4 & Cap assy;,oll filler 1 1 1 1
6 380070288-0001 380070288-0001  [/S#=kiZH: M12x16 Bolt M12x16 1 1 1 1
7 380450516-0001 380450516-T110  [F#E @12xp20x2 Washer ¢12x20x2 1 1 1 1
8 381150514-0001 381150514-T270 |JE% Compress spring 1 1 1 1
9 380640016-0001 380640016-0001  |4MEk Ball 1 1 1 1
10 110820064-0001 110820064-T270 |iiihss s Crankcase cover 1 1 / /

110820187-0001 110820187-T495 phah5E o5 Crankcase cover / / 1 1
11 150010068-0001 150010068-T270 | HLiHZE a4 Pump oll 1 1 / /

150010101-0001 150010101-T490 | HLiZE 3 Pump oll / / 1 1




Hi#443 (Crankcase cover)

75 FirES ZirES a4 Description Hi (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
12 380630002-0001 380630002-0001 47K 6203 Bearing 6203 1 1 1 1
13 380780123-0001 380780123-T270 sk Pipe inlet oil 1 1 1 1
14 150040029-0001 150040029-T270 MmEX Plate,Oil pump 1 1 / /
150040031-0001 150040031-T490 MmEX Plate,Oil pump / / 1 1
15 380140003-0005 380140003-0005 AL LT EAS M6x20  |Bolt,Flange M6x20 4 4 3 3
16 171750018-0001 171750018-T270 VA Ve Governor Gear Assy. 1 1 / /
171750040-0001 171750040-T490 Y Ui e Governor Gear Assy. / / 1 1
17 110830042-0001 110830042-T270 I Hh4A o5 X Gasket,Crankcase cover 1 1 / /
110830047-0001 110830047-T490 Hh #hAE o5 25 Gasket,Crankcase cover / / 1 1
18 130280003-0001 130280003-T490 i A Bl 2R R AR Plate,Bearing / / 1 1
19 380140001-0006 380140001-0006 ANAEVE LT IEH M6x112  |Bolt, flange / / 1 1




Sf#rk (Cylinder Head Assy.)

5 FEFE S FEEES Tk Description #& (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 380140102-0004 380140102-0004  |/Nf ki = IR M6x25 Bolt,Flange M6x25 4 4 4 4
2 120220040-0001 120220040-T270 | KT kacdHA Cylinder head cover comp. 1 1 / /

120220046-0001 120220046-T490 | kacdA Cylinder head cover comp. / / 1 1
3 120250031-0001 120250031-T270 | Lk o5 %5 #4 Gasket,Cylinder head cover 1 1 / /
120250036-0001 120250036-T490 |l 3k o5 25 4 44 Gasket,Cylinder head cover / / 1 1
4 380140596-0001 380140596-0001 |75 f ki M10x1.25%x90  |Bolt,Head M10x1.25x90 4 4 / /
380140554-0001 380140554-0001  |/5f kg4 M10x1.25%x95  |Bolt,Head M10x1.25x95 / / 4 4
5 120080528-0001 120080528-T271 |k Head comp,Cylinder 1 1 / /
120080724-0001 120080724-T494 | Sk Head comp,Cylinder / / 1 1
6 120150190-0001 120150190-T270 |l k2 dH 2 Gasket,Cylinder 0.5 1 1 / /
120150173-0001 120150173-T490  |S T k2 dH 2 Gasket,Cylinder 0.5 / / 1 1
7 380600167-0001 380600167-T270 [EfifH 4x11 Pin 4x11 2 2 2 2
8 380140004-0004 380140004-0004 |/~ A1k 2 THiEk: M8x20  |Bolt,Flange M8x20 1 1 1 1
9 120550005-0001 120550005-T270 |mH Lifting eye 1 1 1 1
10 380140051-0005 380140051-0005 |/~ i1 ki 2 i E4E M8x35 Bolt,Flange M8x35 / / 1 1




EHZEF P (Connecting rods and Crankshaft)

g LIRS LIRS N Description it (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 130070138-0001 130070138-T270  |y&3eFfsl & Ring set 1 1 / /
130070167-0001 130070167-T490  |yF3EFR4l & Ring set / / 1 1
2 380560092-0001 380560092-T270 |42 4l Clip, piston pin 2 2 / /
380560103-0001 380560103-T490 |42 4l Clip, piston pin / / 2 2
3 130030157-0001 130030157-T270  |y%3 Piston 1 1 / /
130030186-0001 130030186-T490  |iF % Piston / / 1 1
4 130060058-0001 130060058-T270 |3 3e 4 Pin, piston 1 1 / /
130060062-0001 130060062-T490 | 3e 4 Pin, piston / / 1 1
5 130150083-0001 130150083-T270 |4 Conn rod assy 1 1 / /
130150089-0001 130150089-T490 |4 Conn rod assy / / 1 1
6 110280007-0001 110280007-T270 |l FLC Shell, crank pin 2 2 / /
110280009-0001 110280009-T490  |#fi B Shell, crank pin / / 2 2
7 130290287-0001 130290287-T270 |4 Crankshaft comp.(A) 1 1 / /
130290586-0001 130290586-T490 | s 4 Crankshaft comp.(A) / / 1 1




B EFTHLH (Connecting rods and Crankshaft)

) FH S S A Tk Description H & (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
8 130430018-0001 130430018-T270 | Ffiifi s Balanceshaft 1 1 / /
130430019-0001 130430019-T490 | Ffiifli Balanceshaft / / 1 1
9 380450702-0001 380450702-T390 | F#:[Ep13x¢38x4 Washer ¢13xp38x4 1 1 1 1
10 380140457-0001 380140457-T390  |/SfiikiBkEM12x1.25%35  |BoltM12x1.25x35 1 1 1 1




Bt S MM (Valve Train)

75 T ES T ES TR Description #& (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 140450042-0001 140450042-T270 SITRENE Rocker Arm Assy.Intake 1 1 / /
2 140450043-0001 140450043-T270 SITREAE Rocker Arm Assy.Exhaust 1 1 / /
3 140320007-0001 140320007-T270 A TVREEE Cap, Exh. Valve 2 2 / /
4 140380036-0001 140380036-T270 AR R R Seat, valve 2 2 / /
5 140390026-0001 140390026-T270 1148k Lock clamp,Valve 4 4 / /
6 140340035-0001 140340035-T270 TN B Valve spring 2 2 / /
7 140400022-0001 140400022-T270 P49 Seal valve stem 2 2 / /
8 140360014-0001 140360014-T270 1T P R JRE Seat bottom,Valve 2 2 / /
9 500550040-0001 500550040-T270 1M Valve kit 1 1 / /
10 140020145-0001 140020145-T270 L AL A Camshaft comp. 1 1 / /
11 140720008-0001 140720008-T270 HEATFR T AR Plate guide valve 1 1 / /
12 140670024-0001 140670024-T270 B A Push rod comp. 2 2 / /
13 140690020-0001 140690020-T270 HEAE Tappet valve 2 2 / /




ES AL (Valve Train)

hd TR FHMES 4 Description Hi (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 140450072-0001 140450072-T490 SEBES Rocker Arm Assy.Intake / / 1 1
2 140450073-0001 140450073-T490 SIEEBAEAS Rocker Arm Assy.Exhaust / / 1 1
3 140020175-0001 140020175-T490 AT Camshaft comp. / / 1 1
4 140380040-0001 140380040-T490 SR ERE Seat, valve / / 2 2
5 140390015-0001 140390015-T11D K8k Lock clamp,Valve / / 4 4
6 140340040-0001 140340040-T490 SITNEE Valve spring / / 2 2
7 140400012-0001 140400012-T110 HRE Seal valve stem / / 2 2
8 140360014-0001 140360014-T270 SITNESREE Seat bottom,Valve / / 2 2
9 500550100-0001 500550100-T490 SEH® Valve kit / / 1 1
10 140540029-0001 140540029-T490 EETIERE Rocker, Bottom / / 2 2
1 140510062-0001 140510062-T490 SIESH Valve Rocker Shaft / / 2 2
12 140670055-0001 140670055-T490 AT Push rod comp. / / 2 2
13 140690023-0001 140690023-T490 i3 Tappet valve / / 2 2




H22 &4 (Electrical System)

el FHTE S FHAFE S A TR Description #i (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 270020227-0001 270020227-T271 |wEHHLEE T-H51F Flywheel 1 / / /
270020182-0001 270020182-T270 |mEHHLEL T-HB1F Flywheel / 1 / /
270020250-0001 270020250-T491  |wEHHLEL T-HB1F Flywheel / / 1 /
270020213-0001 270020213-T490  |f HEHLE: T304 Flywheel / / / 1
2 270360060-0001 270360060-T270 (&5 EHLER1E Start motor / 1 / 1
3 270190013-0001 270190013-T270 |7 Ha 2k BB Stator assy. / 1 / 1
4 380140102-0004 380140102-0004 |75 Skik = 1H B M6x25  |Bolt,Flange M6x25 / 3 / 3
5 270910010-0001 270910010-T270 | &4 as S 58 Regulator plate / 1 / 1
6 271380036-0001 271380036-T270 | kP48 Bracket Switch / 1 / /
271380040-0001 271380040-T490 | kFFk2e Bracket Switch / / / 1
7 270880146-0001 270880146-T270 | k4 ds Regulator / 1 / 1
8 380140215-0003 380140215-0003 |75 ki 1HI5H: M6x14  |Bolt,Flange M6x14 / 5 / 5
9 380140126-0004 380140126-0004 |/~ #fkIRi2 M10x40 Bolt M10x40 / 2 / 2
10 283690003-0001 283690003-T372 |yl Sensor Oil Pressure / 1 / 1




B2 &% (Electrical System)

hde] FEES FHAE S 4 Description #& (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
11 273540001-0001 273540001-T270 n#as Heater Plug / 2 / 2
12 273560001-0001 273560001-T270 NGRS [F] AR Heater Plug, Plate / 1 / 1
13 380370047-0003 380370047-0003 INAMEEE M4 Nut M4 / 2 / 2
14 271810020-0001 271810020-T270 Ja Bz I 5% Switch assy combination / 1 / /
271810023-0001 271810023-T490 Ja s HIF R Switch assy combination / / / 1




FHEsaA ML (Pullstart Assy)

el FHEE S FHAFE S AT Description #it (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 160180027-0001 160180027-T270 %5 Fan 1 1 / /
160180030-0001 160180030-T490 IH-%5 Fan / / 1 1
2 660880002-0001 660880002-T270 %6 R AR Plate, Fan 1 1 1 1
3 193590019-0001 193590019-T270 iGrEs Cup Starter 1 1 1 1
4 380450702-0001 380450702-0001 T8 p13%p38%3.5 Washer ¢13x(p38x3.5 1 1 1 1
5 380140457-0001 380140457-0001 NAKIEAEM12x12.5%35  |BoltM12x12.5%35 1 1 1 1
6 380840758-0001 380840758-T270 sl Seal 1 1 1 1
7 193490156-0001 193490156-T270 FlEsh A1 Pull start Assy 1 1 / /
193490200-0001 193490200-T490 FEsh Al Pull start Assy / / 1 1
8 380450828-0001 380450828-0001 T E p6xp18x1.2 Washer @6x¢p18%1.2 4 4 4 4
9 380140095-0005 380140095-0005 NF KR THIE 2 M6x30  |Bolt,Flange M6x30 4 4 4 4




2382 (Air cleaner) Oil

el FHETE S FHAFE S T ST Description Hi (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 380180156-0001 380180156-T270 BEKIERE M6/8x32.5 Stud M6/8x32.5 2 2 / /
380180098-0001 380180098-T040 R IERE M8x34 Stud M8x34 / / 2 2
2 183000001-0001 183000001-T270 pri g M S A Gasket,In. 1 1 / /
183000002-0001 183000002-T490 pEi g M S A Gasket,In. / / 1 1
3 180420579-0001 180420579-T270 HAE Intank Pipe 1 1 / /
180420620-0001 180420620-T490 HERE Intank Pipe / / 1 1
4 380370066-0001 380370066-0001 7N A TR BE M6 Nut M6 5 5 / /
380370074-0002 380370074-0002 7N A TR BE M8 Nut M8 / / 4 4
5 183000003-0001 183000003-T270 A B Gasket,In. 1 1 / /
183000004-0001 183000004-T490 B B Gasket,In. / / 1 1
6 180010089-0001 180010089-T270 FUER A Air cleaner assy 1 1 / /
180010102-0001 180010102-T490 UL R AF Air cleaner assy / / 1 1
7 180090071-T270 180090071-T270 e R B 4 Seal 1 1 1 1
8 180130248-0001 180130248-T270 YRR RS Filter 1 1 / /




2382 (Air cleaner) Oil

K5 Fi S FH S A T Description # & (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
8 180130263-T490 180130263-T490 [ yE#HIEL: Filter / / 1 1
9 380180143-0001 380180143-T290 | XUkIEH: M6x28 Stud M6x28 3 3 / /
380180109-0001 380180109-T240 | XUkIEH: M8x39 Stud M8x39 / / 2 2




Z3JE%% (Air cleaner)

g LIRS LIRS ——— Description # it (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 380180149-0001 380180149-T270 XL ZFE M8x47 Stud M8x47 2 2 2 2
2 183000001-0001 183000001-T270 R O % Gasket,In. 1 1 / /
183000002-0001 183000002-T490 B OB Gasket,In. / / 1 1
3 180020534-0001 180020534-T270 7E e AR Air cleaner 1 1 / /
180020618-0001 180020618-T490 7E e AR Air cleaner / / 1 1
4 180130217-0001 180130217-T270 S PEAS IS Paper Elements 1 1 / /
180130238-0001 180130238-T490 2R BTN Paper Elements / / 1 1
5 380370074-0002 380370074-0002 N AR LT R RE M8 Nut M8 2 2 2 2




WHESE (Muffler)

hde] TR T ES A TR Description ¥ (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 380140102-0004 380140102-0004 NSV L B M6%25  |Bolt,Flange M6x25 4 4 3 3
2 380450828-0001 380450828-0001 P p6x(p18%1.2 Washer @6x¢@18x1.2 4 4 3 3
3 160190051-0001 160190051-T270 R SRE Air conduction cover 1 1 / /

160190059-0001 160190059-T490 TR EBRE Air conduction cover / / 1 1
4 380340005-0005 380340005-0005 NIERE M8 Nut M8 2 2 2 2
5 380180098-0001 380180098-T040 XL 2K M8x34 Stud M8x34 2 2 2 2
6 180660064-0001 180660064-T270 T 75 A A Gasket,Muffler 1 1 / /
180660072-0001 180660072-T490 H 7R A 1 Gasket,Muffler / / 1 1
7 380140004-0004 380140004-0004 NSV 2L A M8x20  |Bolt,Flange M8x20 2 2 2 2
8 180571299-0001 180571299-T270 VH S 2 Muffler 1 1 / /
180571505-0001 180571505-T490 VHE 2 Muffler / / 1 1




Wi 24 (Fuel Sysstem)

5 FHAFE S FHEE S A TR Description #E (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 170010030-0001 170010030-T270 PRI T 2 Fuel filter 1 1 1 1
2 660310019-0001 660310019-T270 (BRI I8 Y )25 28 Seal,Fuel net 1 1 1 1
3 170870089-0001 170870089-T270 VA8 RS Cap Comp. 1 1 1 1
4 170500800-0001 170500800-T270 bliE] Fuel tank 1 1 / /

170500938-0001 170500938-T490 AR Fuel tank / / 1 1
5 171020032-0001 171020032-T270 ThIF R R Seal,Fuel Tap 1 1 1 1
6 170980092-0001 170980092-T270 TH A Fuel Tap Assy. 1 1 1 1
7 380370066-0001 380370066-0001 NS TR RE M6 Nut,Flange M6 7 7 7 7
8 380960198-0001 380960198-T270 R A 013 Lathe dog comp.®13 2 2 2 2
9 380750486-0001 380750486-T270 WA Vitta 1 1 / /

380750661-0001 380750661-T490 e Vitta / / 1 1

10 380140004-0004 380140004-0004 N SKIEZETHE A M8x20  |Bolt,Flange M8x20 2 2 2 2
11 301560017-0001 301560017-T270 AL (D Fuel tank, bracket 1 1 1 1
12 170700141-0001 170700141-T270 TR A ek o o A Bush Rubber 4 4 4 4




MM RS (Fuel Sysstem)

5 FEEE S TS AR Description #& (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
13 110260056-0001 110260056-T270 FEIRZE M12x1.25%14  |Seal plug M12x1.25%x14 1 1 1 1
14 380450916-0001 380450916-T270 P @12.5%(920%2 Washer ¢12.5x¢20x2 1 1 1 1
15 380960170-0002 380960170-0002 R G ©9 Lathe dog comp.®9 2 2 2 2
16 380750487-0001 380750487-T270 hE Vitta 1 1 1 1
17 380180138-0001 380180138-T270 XK IR M6x54 Stud M6%54 2 2 2 2
18 174180001-0001 174180001-T270 5% v 2% 1 Al Injector,Plate 1 1 1 1
19 173010004-0001 173010004-T270 5% v 2 Injector 1 1 / /
173010006-0001 173010006-T490 5% v 2 Injector / / 1 1
20 380450829-0001 380450829-T270 P @7.3x915%0.5 Washer ¢7.3x¢15%0.5 1 1 1 1
21 380750471-0001 380750471-T270 WE Vitta 1 1 / /
380750529-0001 380750529-T490 WE Vitta / / 1 1
22 380180137-0001 380180137-T270 XK IR M6x38 Stud M6x38 2 2 2 2
23 380180145-0001 380180145-T270 XK IR M6x31 Stud M6%38 1 1 1 1
24 174160001-0001 174160001-T270 5% v 52 25 A Fuel Pump,Plate 1 1 1 1




Wi 24 (Fuel Sysstem)

5 FHAE S FHAE S A T Description ¥ & (Reqd. QTY)
No. Part No. Part No. LC178F LC178FD LC186F LC186FD
25 174170001-0001 174170001-T270 g% yit 4 2 B AR Gasket,Fuel pump 1 1 1 1
26 174130001-0001 174130001-T270 S ESS Fuel pump 1 1 / /
174130002-0001 174130002-T490 R E Fuel pump / / 1 1
27 174140001-0001 174140001-T270 WA T E A 0.3 Adjusting gasket,Fuel pump 1 1 1 1
28 170720010-0001 170720010-T270 VEI DM A Fuel Filler,Assy. 1 1 1 1
29 301560016-0001 301560016-T270 AR SCIESE (1) Underprop,Fuel tank 1 1 1 1
30 380140005-0006 380140005-0006 INA KL THNE R M8x40 | Bolt,Flange M8x40 2 2 2 2
31 380950396-0001 380950396-T490 Bk Clip,Tube / / 1 1




Wi R4 (Governor System)

b FHAFES FHAE S a4 Description #& (Reqd. QTY)

No. Part No. Part No. LC178F LC178FD LC186F LC186FD
1 380140215-0003 380140215-0003 |/~ ki 2 il M6x14 Bolt,Flange M6x14 2 2 2 2
2 171340029-T270 171340029-T270 |31 1421 4% Knob control 1 1 1 1
3 380350008-0001 380350008-0001 [AE& @it/ M B S iE EE M6 |Nonmetal hexagon nuts M6 1 1 1 1
4 171580019-0001 171580019-T270 |3/t y5 s 4H 1F Control assy 1 1 / /

171580022-0001 171580022-T490 |42 kil 2H ¢ Control assy / / 1 1
5 174230001-0001 174230001-T270 |wiimid & Fuel stop assy. 1 1 1 1
6 381160150-0001 381160150-T270 |fH% Torsional spring 1 1 1 1
7 381140478-0001 381140478-T270 | spring 1 1 1 1
8 171600042-0001 171600042-T270 |y Spring,Governor 1 1 / /

171600051-0001 171600051-T490 | s Spring,Governor / / 1 1
9 380650377-0001 380650377-T240  |Jih& 8x14x5 Oil seal 8x14x5 1 1 1 1

10 380450592-0001 380450592-T240 |- %[ p8.5xp15.8x2 Washer ¢8.5x¢15.8x2 2 2 2 2
11 194530005-0001 194530005-T270 |4k X4 4 Fork 1 1 / /

194530008-0001 194530008-T490 |4k X4 4 Fork / / 1 1




S LONCINIES
EZEANNIBRBERAR

Loncin motor co., Ltd.

FAMIE: ERTALEX AL TV EXERKEIS
Add:No.99Hualong Road,Jiulongpo District,Chongging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA




	封面 
	Intro
	Crankcse I
	Crankcse II
	Crankcase Cover I
	Crankcase Cover II
	Cylinder Head 
	CS+P+CR I
	CS+P+CR II
	valve train I
	valve train II
	electrical system I
	electrical system II
	Starter 
	Air Cleaner(oil)I
	Air Cleaner(oil)II
	Air Cleaner 
	Muffler
	Fuel System I
	Fuel System II
	Fuel System III
	Control
	Back cover

